United States Robert S. Kerr Environmental Research EPA-600/2-80-060

Environmental Protection Laboratory April 1980
Agency Ada OK 74820

Research and Development

wEPA Ozone for Industrial
Water and
Wastewater
Treatment

A Literature Survey




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research
[...]
Ozone Treatment Costs . . . . « « « ¢« ¢« ¢« « . . e« . . 236

Xiv




54

55

56

57

58

59
60

61

62

63

64

65

66

67

68
69

70

71

Estimated Operating Costs for Treating 15 mgd of Pulp
Mi1l Secondary Effluent With Ozone. . . . . . . . . 242

Estimated Ozone Requirements for Synthesized
Unbleached Kraft Black Effluent Decolorization. . . 243

Estimated Ozone Requirements for Caustic Stage Bleach

Effluent Extract Decolorization . . . . . . . . . . 244
Estimated Ozone Requirements for Chlorination Stage

Bleach Effluent Decolorization. . . . . . . . . . . 245
Estimated Ozone Requirements for Total Mill Effluent

Decolorization. . . . v ¢« ¢ ¢ ¢ ¢ 4 4 v e e e e . e 246
Treatment of Textile Wastewaters With Ozone . . . . . . 265
Costs for Treatment of Dyeing Wastewaters by

0ZoNation « & ¢« ¢ ¢ ¢ 4 et 4 e e e e e e e e e s 267
Selected Influent Characteristics: Dalton, Georgia

T 267
Selected Effluent Characteristics: Dalton, Georgia

PTant & & & v ¢ ¢t e e e e e s e e e e e e e e e 268
Ozone Transfer Efficiencies Into Dalton, Georgia

Wastewater Treatment Plant Effluent . . . . . . . . 268
Treatment of Unfiltered Dalton, Georgia Eff]dent

With 45 mg/1 Ozone. . . . . ¢ ¢« v v v ¢ v« ¢« o o 270
Projected Economics of Ozone and Carbon at Dalton,

GEOrgia « v v ¢ & 4 v 4 o o 0 4 e s e e e e e e e 271
Ozonation of Reducing Waste Liquid From Dye

Manufacturing . .« ¢« ¢« ¢« ¢ v o v v v v o 0 0 0. .. 273
Dyeing Wastewater Treatment by Ozone/GAC at Kanebo

CO.s JAPAN. & v v & v & o o o o s o o s o s o o o . 276
Products of Ozonation of Azobenzenes. . . . . . . . . . 277

Cost of Ozone Treatment of Jyoyo Kyogo Dye Plant
Wastewaters . . ¢« ¢ ¢ v 4 ¢ b s e v e e e e e e e e 279

Oxidation-Reduction Potentials of Water Treatment

Comparison of Oxidation of Organic Compounds With
Ozone, Chlorine Dioxide and Chlorine. . . . . . . . 321

XV




72

73

74

75

76

77
78

79
80
81

Organochloro Compounds After Breakpoint Chlorination
Treatment (Dohne Plant, Milheim, Federal Republic
of Germany) . . . . . . . . 4t e e e e e . 348

Process Parameters at the Dohne Waterworks (Mtlheim,

Federal Republic of Germany), Before and After

Change of Treatment . . . . . e e e e e e e e e . 350
Mean DOC and UV Extinction Values for the Different

Treatment Steps at the Dohne Plant, Mtilheim,

Federal Republic of Germany . . . . . . . . . . .. 351
Geometric Mean Values of Bacterial Counts at the Dohne

Plant, Milheim, Federal Republic og Germany Using

0zone . . . . . . e e e e e e e e e e e 352
Performance of Biological Activated Carbon Filters.

Mean Values for 6-Month Operation After a 3-Month

Starting Period (Dohne Pilot Plant, Milheim,

Federal Republic of Germany). . . . . . . . . . . . 352
Rouen-la-Chapelle (France) Plant Operational Data (1976)355

Ozonation of Lime-Treated Effluents in Israel.
Reaction Rates, COD Removals and pH Changes . . . . 361

Results of Ozone/GAC Treatment of Dyeing Wastewaters. . 364
Estimated Costs for GAC Treatment . . . . . . . . . . . 368
Projected Costs for BAC Treatment . . . . . e+« . . . 369

Xvi




ACKNOWLEDGEMENTS

The authors are grateful for the assistance of many people whose efforts
were essential to the accomplishment of this work. First, we thank the State
of Connecticut, Department of Environmental Protection for their financial
contribution in support of this program.

For the gathering and abstracting of the many articles cited, we are
appreciative of the efforts of Dr. Archibald G. Hi1l, William J. Geist, Jane
Tofel, James King, Dr. Stanley Padegimas, John Graumann, Teresa Czaposs and
Barbara Cowley-Durst.

We also thank Dr. Walter J. Blogoslawski of the National Marine Fisheries
Service for critically reviewing those sections of this report dealing with
aquaculture and biofouling, Dr. L. Joseph Bollyky of Bollyky Associates for
reviewing the sections dealing with cyanides and cyanates as well as electro-
plating, and Captain Barry W. Peterman of the Army Medical Bioengineering
Research & Development Laboratories for reviewing the section on hospital
wastewaters.

xvii




SECTION 1
INTRODUCTION

Although ozone has been used to treat drinking water at the city of Nice
since 1906, and today there are more than 1,000 water treatment plants in
Europe alone employing ozone for many different water treatment purposes
(Mi1ller et al., 1978), industrial wastewater treatment with ozone is still,
relatively speaking, in its infancy.

Current water pollution problems with industrial wastewater discharges
have prompted renewed interest in the use of powerful oxidants, including
ozone, for treating these wastewaters for recycle and reuse, or prior to
discharge to the environment.

In addition, where halogenated oxidants such as chlorine and hypochlo-
rite are currently used to treat municipal and industrial wastewaters,
toxicities of these halogenated wastewaters to indigenous aquatic life also
have prompted studies on alternative treatment techniques, including ozonation.

In recognition of the potentials for ozone to alleviate certain industrial
wastewater pollution problems, the U.S. Environmental Protection Agency,
0ffice of Research & Development, funded a grant (R-803357-01-3) to the
International Ozone Institute to conduct a state-of-the-art review of the
published literature dealing with the use of ozone. This report will summarize
the results of that survey.

This suirvey is not an exhaustive review of the published literature, in
that only the more readily available articles were obtained. In addition,
much of the Russian, Japanese and German literature could not be translated
due to Timitations of time and funding. Nevertheless, some 430 published
articles were reviewed and abstracted. Abstracts of the more pertinent
articles have been compiled in a companion to this report, entitled, "OZONE
FOR INDUSTRIAL WATER AND WASTEWATER TREATMENT, An Annotated Bibliography",
published in the National Technical Information System (NTIS).




1)

4)

SECTION 2
CONCLUSIONS

Systems for generating and applying ozone to water and wastewater
consist of four components:

a) electrical power generation

b)  feed gas preparation (air or oxygen)
c) ozone generation

d) contacting of Tiquid with ozonized gas

When oxygen is used as a feed gas to prepare ozone, provisions usually
are made to purify, dry and recycle contactor off-gases to the ozone
generator.

Ozonation has been used on full commercial scale for treating drinking
water since 1906 and today there are more than 1,000 drinking water
treatment plants throughout the world using ozone for many purposes.
These applications are based upon the strong oxidizing properties of
ozone in water and upon its ability to disinfect bacteria and inactivate
viruses and are as follows:

soluble iron and manganese

organically complexed manganese

color removal

taste & odor-causing components

algae removal

organics (phenols, detergents, pesticides, etc.)
microflocculation of dissolved organics

inorganics (cyanides, sulfides, nitrites, etc.)

suspended solids removal

pretreatment for biological processes

bacterial disinfection

viral inactivation

For treating industrial water and wastewaters, ozone is used for many of
the same oxidative purposes as in treating drinking water:

disinfection

cyanide removal

dissolved organics oxidation

color removal

but in addition:
recovery and reuse of photographic bleach solutions
bleaching of paper pulps




COMMERCIAL WATER & WASTEWATER APPLICATIONS

5)

6)

10)

1)

12)

In Aguaculture, ozone is used for (a) disinfecting seawater in European
shellfish depuration stations and (b) disinfecting and lowering BOD
levels in marine aquaria in the USA (Sea Worlid). Ozonation of seawaters
destroys red tide organisms. ’

In Food & Kindred Products, ozone is being used for (a) treating waters
for washing baby food bottles and (b) disinfecting water used in the
brewing industry in Europe, Canada and the USA.

In Metal Finishing, ozone has been used continuously since 1957 at the
Boeing Co., Wichita, Kansas for lowering cyanide concentrations in their
wastewaters from 0.17 mg/1 to below 0.06 mg/1. Since 1973, Sealectro
Corporation (Mamaroneck, N.Y.) has been using ozonation of copper and
silver plating wastes to lower cyanide concentrations from 60 g/1 to
below 0.1 mg/1. Ozone coupled with ultraviolet (UV) radiation has been
used since late 1976 at a U.S. Air Force base to lower cyanide concentra-
tions in plating wastes from 4,000 mg/1 to less than 0.3 mg/1.

In Organic Chemicals, two Russian plants manufacturing caprolactam treat
their wastewaters-biologically, then by ozonation, then store the ozonized
wastewaters in biological ponds prior to reuse as cooling waters. Costs
for ozonation are about 15% of the total costs of biological treatment
at these Russian plants.

The only Petroleum Refinery known to be using ozonation is located in
Sarnia, Ontario, Canada. Ozone is used as a polishing agent to reduce
phenolic Tevels to below 3 parts per billion (ppb). This Tow discharge
standard is necessary, because the plant outlet is close to the drinking
water intake of a nearby city. The ozone demand of this wastewater is
3.5 to 6 pounds (1bs) of ozone per pound of phenol destroyed.

In Photoprocessing, ozone is used commercially for the regeneration and
reuse of spent ferricyanide bleach. Spent ferrocyanide complexes are
so stable to ozonation that they merely are oxidized back to the ferri-
cyanide form, in which they can be reused. This application has been
commercial since the early 1970s and is claimed to produce a savings of
2 to 3¢/roll of film processed. Investment costs for a 200 grams per
hour (g/hr) ozone bleach recovery system can be recovered in about five
years.

In Pulp & Paper, ozonation is being demonstrated commercially in Norway
for bleaching of pulps. If successful, this bleaching process would
eliminate or lower the toxicity of current discharges from pulp bleaching
operations to indigenous aquatic life. Similar demonstrations of ozone
for pulp bleaching are being conducted in Canada and the USA.

Also in Pulp & Paper, the potentials of producing yeast from spent
sulfite liquors by ozonation, followed by bacterial fermentation are
showing promise.




13)

14)

15)

In the Soaps & Detergents category, a car wash in Vienna, Austria has
been recycling 19,915 gallons per day (gpd) of washwater since 1970 by
aeration, skimming, sedimentation, flocculation, filtration, ozonation
and activated carbon filtration.

In Textiles, at Teast nine Japanese dye manufacturing or textile process-
ing plants are known to be using ozone on commercial scale for decoloriz-
ing wastewaters. Ozone decolorizes disperse dyes well, without causing
increases in turbidity, but has little effect upon chemical oxygen

demand (COD) content. Sulfur- or chromium-containing dye wastewaters

are not decolorized as effectively with ozone.

One of the Japanese plants treats 0.87 mgd of dye wastewaters by 2-stage
ozonation (maximum ozone dosage of 50 mg/1) then filtration through
granular activated carbon (GAC). The process is free from sludges and
cost 34¢/1,000 gallons (gal) in 1974. Operating costs for decolorizing
cationic dyes in wastewaters at a second Japanese textiles processing
plant treating 1,500 cubic meters per day (cu m/day) [0.36 million
gallons per day (mgd)] were 10.19 yen in 1972. Capital costs in 1972
for this treatment plant were 28 million (MM) yen.

GENERAL CONCLUSIONS

16)

17)

Ozonation of seawater produces a stable oxidant residual which is toxic
to juvenile but not to adult shellfish. This toxicity is caused by
oxidation products of bromide ion, and is also formed by chlorination of
seawater.

Ozonation is being compared with chlorination and other candidate
biocides for treatment of power plant cooling waters in a demonstration
program at Public Service Gas & Electric Co. of New Jersey.

OXIDATION PRODUCTS OF ORGANIC MATERIALS

18)

19)

20)

Complete oxidation of dissolved organic materials to CO., and water in
aqueous solutions is rare by means of any oxidant. In General, if an
organic material is resistant to oxidation by ozone (the most powerful
oxidant used in water and wastewater treatment) it will also be resistant
to oxidation by any other (weaker) oxidant. Conversely, if partially
oxidized intermediates are produced upon ozonation, they also will be
produced when using other oxidants.

Oxidation products formed by ozonation do not contain halogen atoms,
unless bromide or iodide ions are present.

Heptachlorepoxide may form upon ozonation of aqueous solutions of
heptachlor. The epoxide is stable to further ozonation. However,
epoxides also have been isolated as intermediates from reactions of
unsaturated organic compounds with chlorine or chlorine dioxide. Thus

it is important to know the structure of organic materials being oxidized




21)

22)

23)

24)

25)

26)

with any oxidant, to understand the mechanisms of oxidation of each type
of compound, as well as to design sufficient oxidant into the treatment
process.

Oxidation of some pesticides (aldrin, 3,4-benzopyrene) in clean water
proceeds rapidly, but in waters containing suspended solids, the dissolved
organics can be adsorbed and "protected" against rapid oxidation.

Changing oxidants from chlorine to ozone will eliminate the formation of
halogenated organics, but will have 1ittle effect upon the formation of
non-halogenated organics which are produced by either oxidant.

Ozonation of solutions of biorefractory organic materials generally
increases the biodegradability of these materials, especially during the
early stages of ozonation. Prolonged treatment with ozone then will
Tower the BOD as well as the COD.

Oxidation rates of solutions of organic materials are rapid during the
early stages of ozonation, but then the rates slow considerably. This
is explained by (a) the concentrations of readily oxidizable organic
materials becoming lower and (b) the organic oxidation products of
ozonation being more refractory to oxidation.

Many compounds which are oxidized slowly with ozone will react 100 to
1,000 times faster in the presence of UV radiation or ultrasonic energy.

Ozonation of p-aminoazobenzene produces nitrosoazobenzene and nitroazo-
benzene as intermediate products and increases the color of the solution.
Continued ozonation converts these intermediates into oxalic acid,
glyoxalic acid and nitrate ion.

BIOLOGICAL ACTIVATED CARBON

27)

The processing sequence of ozonation, followed by filtration through an
inert medium (sand, anthracite) then through GAC converts ammonia to
nitrate and lowers the dissolved organic contents of drinking waters in
several European plants. It also meets current discharge standards of a
combined industrial/municipal wastewater in Cleveland, Ohio. However,

the process is not known to have been demonstrated on industrial waste-
waters. It offers the potential for substituting for breakpoint chlorina-
tion (for ammonia removal), thereby eschewing the formation of halogenated
organic materials, and for prolonging the useful 1ife of GAC columns.

Some European drinking water plants have not had to regenerate their GAC
beds or columns for over 2.5 years.




4)

5)

6)

SECTION 3
RECOMMENDATIONS

When considering the use of ozonation as part of a water or wastewater
treatment scheme, the desired purpose(s) of ozonation should be related
to the rate(s) of reaction of the impurities to be oxidized. Oxidation
rates of readily oxidized materials will be controlled by the rate of
mass transfer of ozone into solution. Oxidation rates of refractory
materials will be reaction rate controlled. For optimal use of ozone,
different types of ozone contacting devices should be evaluated.

In designing an ozonation pilot test unit, always provide for measurement
of ozone in the contactor influent and effluent gases and determine the
ozone utilized, not just the ozone dosage. More than 95% ozone utiliza-
tion generally can be attained with full scale ozone contactors, but